DF200SSTZE /4 H % B A

DF200SST PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

=
=




AW Engine

F H = h XX &R &R W= B
NO Code name Chinese Description Q'ty
1 01010045  RBIHLEIAZ L) Engine 1
2 01030013 AL AR (170-C) Carburettor assy 1
3 01040012  Zxykse Air Filter 1
4 190098 UET Filter Foam 1
5 02011141  J5°F XK Rear Fork (Left) 1
6 02011144 i 48 Engine Hanger 1
7 02011146 T 2R R A F Hanger Connection 1
8 02011142 Ja Xt Rear Forl (right) 1
9 02011147 1R Engine Juction Plate 1

&
N
=i




phih#E 2 ak (—) Crankcase 1

FF H = b X & R KX EZM e B4y
NO Code name Chinese Description Q'ty
1 2.20.05.67.02000 155644k R.Crankcase Assembly 1
2 1.20.04.01.12000 @S ‘EHE Breather Pipe Assembly 1
3 2.20.04.67.07000 7 FEARAAR 2 BL, L.Crankcase Assembly 1
4 1.20.04.01.08000 J5IREE Rear Shock Absorber Sheath 1
5 1.00.01.6004-2RS % 6004-2RS Bearing6004-2RS 1
6 1.20.04.01.10000 Fg t Hhih 35727 x42%7 0il Seal of Output Shaft 1
7 1.00.01.6301 Z4H&6301 Bearing6301 1
8  1.00.01.6002 #h#&6002 Bearing6002 1
9 | 1.20.04.01.13000 %y 19.8%30%5 Oil Seal 19.8x30x5 1
10 1.20.04.01.14000 JiyitZEFEM12x1.5%14 Bolt M12x1.5%14 1
11 1.20.04.01.03000 ~F# 12x18x1 Gasket 12x18x1 1
12 1 1.20.04.01.09000 FijikEE Front Shock Absorber Sheath 2
13 1.20.13.01.01000 [ 5 7 J7AFHE4T Screw 1
14 1.20.13.01.02000 O & 16x1.5 O-Ring 16x1.5 1
15 1.20.13.01.05000 #7 f3#F Tension Rod 1
16 1.20.13.32.04000 IF i 4% %% Timing Chain 1
17 1.20.13.01.06000 43X %k 2% S 44 Chain Guide 1
18 1.20.04.06.04000 XY Sk AEMS8*209 Stud Bolt M8x209 2
19 1.20.05.06.01000 XY Sk#2A:M8*201 Stud Bolt M8x201 2
20 1.20.04.01.05000 75 54 Gasket 1
21 1.20.04.01.01000 EHiE o8x14 Locating Bush ¢8x14 2
22 1.05.01.09.0650 #ZHM6x50 Bolt M6x50 2
23 1.05.04.01.0800 HZEE}SMS Nut M8 1
24 11.20.04.01.11000 O [E7.5%1.5 O-Ring 7.5x1.5 1
25 1.20.04.03.02000 77554 Brake Pin 1

FI N




HhFE Bk (D)

F H = XX # R =g i e BN
NO| Code name Chinese Description Q'ty

26 1.05.01.09.0622 #Zi:M6x22 Botl M6x22 2

27 1.20.13.01.07000 E5%E#% Chain Adjuster 1

28 1 1.20.13.01.03000 #t 34 Gasket 1

29 1.20.13.01.08000 i3k 24T Screw 1

30 1.20.13.01.09000 O}~ FE9.5%1.5 O-Ring 9.5*1.5 1

31 2.20.05.67.99000 #5564 & 5% R.Crankcase Assembly 1

32 2.20.04.67.99000 7: 5644 & Bk L.Crankcase Assembly 1

&
AN
p=i




F H = F XX E M R XX B R e BN
NO Code name Chinese Description Q'ty
1 2.20.20.01.01000 | A% 44 2 Gearcase Cover 1
2 1.05.01.09.0628 #ZFM6x28 Bolt M6x28 3
3 1.20.20.01.08000 #ir \filiyHF120x32x6 0il Seal 20x32x6 1
4 1.05.01.09.0635 HZFM6x35 Bolt M6x35s 3
5 1.20.20.01.06000 #5333 56 75 3 Gearcase Gasket 1
6 1.20.04.01.01000 EZf{/E 08x14 Locating Bush 98x14 2
7 1.20.20.08.02000 % N\ % Input Shaft 1
8  1.00.01.6204 %17 6204 Bearing 6204 1
9  1.00.01.6202  #h#&6202 Bearing 6202 1
10 1.00.01.6203  %#7K6203 Bearing 6203 1
11 1.20.20.08.09000 t{f] 1 %6 %h 2 Intermediate Gear Shaft 1
12 1.20.20.01.05000 25335 45 %y L 2 Input Shaft 1
13 1.05.06.02.2000 % FH 4 & 20 Check Ring 20 1
14 1.20.20.01.03000 #H thfe Output Gear 1
15 1.05.01.09.0812 #ZfM8x12 Bolt M8x12 2
16 1.20.20.01.07000 # j: Gasket 2

=
=




F H = B # R ER R W= BN
NO| Code name Chinese Description Q'ty
1.20.06.03.07000 /= 35 3 Left Cover Gasket 1
2 2.20.06.03.01000 /3% Left Cover 1
3  1.05.01.09.0665 IE#EM6%65 Bolt M6x65 2
4 1.05.01.09.0640 HZEM6%40 Bolt M6x40 6
5 1.20.06.01.06000 #I|% 54k Brake Retainer Grip 1
6 1.20.06.01.04000 353745 e Tubing Clamp 1
7 1.20.06.01.05000 i)+ 55 [ 52 28 Accelerator Fixed Bracket 1
8 1.20.04.01.01000 Efi%E o8x14 Locating Bush 98x14 2
9 1.20.06.01.03000 &< S#k Breather Guide Plate 1
10 1.05.02.03.4208 [ HE4TST4.2x8 Tapping Screw ST4.2x8 4
11 1.20.17.01.05000 ;E@ENAF 2 R Starting Lever Assembly 1
12 1.05.01.08.0622 #ZF:M6x22 Bolt M6x22 1
13 1.20.06.01.10000 " )X Aspiration Pipe 1
14 1.20.06.01.08000 [#] 5 4% Fixed Bracket 1
15 1.05.01.09.0612 #ZF:M6x12 Bolt M6x12 1
16  2.20.06.03.99000 /&35 &gk, Left Cover Assembly 1

&
o
=i




AR S

F H = XX &R 3 H R W= BN
NO Code name Chinese Description Q'ty
1 2.20.07.01.01000 %= Right Cover 1
2 1.20.07.01.06000 75 23 Right Cover Gasket 1
3 1.20.04.01.13000 %y $119.8x30%5 Oil Seal 19.8x30x5 1
4 1.20.04.01.01000 Ef7Ee8x14 Locating Bush ¢8x14 2
5 1.20.07.01.09000 J& i FX Oil-Filter Screen 1
6 1.20.07.01.03000 &y ¥ g5 25 Oil-Filter Screen Spring 1
7 1.20.07.01.04000 OJ¥ & 30.5%3 O-Ring 30.5%3 1
8 1.20.07.01.02000 & JH 4 h2iig Oil-Filter Screen Nut 1
9 1.05.01.09.0632 HZM6%32 Bolt M6x32 1
10 1.05.01.09.0695 #2#M6%95 Bolt M6%x95 4
11 1.05.01.09.06100 #ZF=M6%100 Bolt M6x100 1
12 1.05.01.09.06110 #Z#M6%110 Bolt M6x110 2
13 1.20.07.01.08000 fuh & £ Trigger Line Card 1
14 1.20.07.01.05000 #Hly R Oil Level Gauge 1
15 1.20.07.01.07000 OJ & 18x3 O-Ring 18x3 1
16 1.05.01.09.0635 #E#M6%35 Bolt M6x%35 1
17 2.20.07.01.99000 #5 3% 2k Right Cover Assy 1

b
<
p=i




3
Fr #t = I EP &R = B
NO Code name Chinese Description Qty| ¥ $
1 1.20.02.09.03000 = {44 Cylinder Block 1
2 1 1.20.02.09.01000 = {1 Cylinder Block Gasket 1
3 1.20.01.01.01000 sEfrEe10x16 Locating Bushp10%16 2
%8

=il



SELERK (—)

F H = 3 &R g HE B4
NO| Code name Chinese Description Q'ty
1 2.20.01.67.13001 S HI3kH GRMUIRES) Cylinder Head 1
2 1.05.01.09.06100 #2{M6x100 Bolt M6x100 2
3 1.20.01.01.01000 5Ef/Epl0x16 Locating Bush ¢10x16 4
4 1.20.01.09.15000 < {1k H Cylinder Head Gasket 1
5 1.20.01.01.16010 #X%& 5 Pipe Clamp 1
6 1.05.02.01.0425 #245TM4x25 Screw M4x25 1
7 | 1.05.04.02.0600 #ZEFM6 Nut M6 2
8 1.20.01.01.16000 35455 2k Intake-Tube Assy 1
9  1.00.14.265180 OF[E26.5x1.8 O-Ring 26.5x1.8 1
10 1.20.01.01.12000 [ bz Thermal Baffle 1
11 1.20.01.01.11000 #Afz Base Plate 1
12 1.20.01.06.06000 ##51] Inlet Valve 1
13 1.20.01.01.14000 =} Jyi%f Valve Oil Seal 2
14 1.20.01.01.10000 . p: Gasket 2
15 1.20.01.06.09000 = | ]4ha % Outer Valve Spring 2
16 1.20.01.06.08000 = |7y 2 Inner Valve Spring 2
17 1.20.01.01.05000 |38 %5 pa Valve Spring Retainer 2
18 1.20.01.01.07000 = 14tk Valve Cotter 4
19 1.20.01.01.17000 k7t 2E Spark Plug 1
20 1.20.12.01.05000 1k Zh#R 41 Stop Plate 1
21 1.20.12.01.04020 i/ #=xb2 Rt Adjusting Nut 2
22 1.20.12.01.04030 %242 Adjusting Screw 2
23 1.20.12.06.04010 R Rocker Arm 2
24 1.20.12.06.03000 3/ F2/E it 2H Inlet Rocker Arm Shaft Assy 1

FEIW




SEELEA (2)

F H 5 b X & R kg v o = B4y
NO| Code name Chinese Description Q'ty
25 1.20.11.06.01000 ™ %% % 2 i Camshaft Assy 1
26 1.20.12.06.02000 HEX 328 fh Inlet Rocker Arm Shaft 1
27 1.20.01.06.04000 HEK ] Exhaust Valve 1
28 1.05.04.02.0800 #Z+H}MS Nut M8 4
29 1.20.04.01.06000 #4[E8 Washer 8 4
30 2.20.12.06.01000 "% e s Camshaft Retainer 1
31 1.20.01.01.03000 X} :LUIEAEM6%63 Stud Bolt M6x63 )
32 1.20.01.08.02000 X{ k2 FEMSx32 Stud Bolt M8x32 9
33 1.20.12.06.04000 = |32 Valve Rocker 2
34 2.20.12.06.99000 "\ %¢ &k J8E 2 ik Camshaft Tetainer Assy 1
35 2.20.01.67.99001 Sk (AMVSURFAE)  Cylinder Head Assy 1
36  1.05.06.01.3500 FLFH#4PE35 Check Ring 1
37 1.20.11.32.02000 IFff %556 Timing Sprocket 1
38 1.05.01.08.0512 #Z{M5x12 Bolt M5x12 2

HI0W




X

*t =

X & R

KX B

L =

=)

NO Code name Chinese Description Q'ty
1 2.20.03.06.01000 X3k =& Cylinder Head Cover 1
2 1.20.03.06.03000 = I 55 25 ) & Seal Ring of Cylinder Head Cover = |
3 1.20.03.01.02008 5 F Cover Slip 1
4 1 1.20.03.32.30000 75 E=0Zfe Bolt 2
5 1.20.03.01.05010 43 Pipe Clamp 1
6 1.20.03.01.05000 @S 4H Breather Pipe Assy 1
7 1.20.03.01.05020 4= 3 Pipe Clamp 1
8 1.20.03.01.04000 43k 20 44 Pipe Joint Assy 1
9 | 1.05.02.03.4208 [ 24T ST4.2x8 Tapping Screw ST4.2x8 4
10 1.20.03.32.31000 iz 2] Rubber Gasket 2
11 2.20.03.06.99000 = 4T3k 2% pa pf Cylinder Head Cover Assy 1

ESIN




HhEZEAT LR MR JEEEN

= H = h X F R * X H IR W= i
NO Code name Chinese Description Q'ty

1 1.20.09.08.01000 i FhiZe A =0k, Connecting Rod of Crank Shaft 1

2 1.20.09.01.01010 >~ |5 5 Woodruff Key 1

3 1.20.10.08.01000 y%3E Piston 1

4 1 1.20.10.08.04000 & FERY £ Clamp Spring 2

5 HIAHE(EE F ) Oil Ring

6 1.20.10.08.02000 % —iES ¥ Piston Ring 1 1

7 B—E" 08 Piston Ring 2

8 1.20.10.08.03000 3 Z& 4 Piston Pin 1

B2




F H = b X & R =g W=
NO| Code name Chinese Description Q'ty
1 1.20.18.01.01000 F.Z); ML A AR Starter Motor ASSY 1
2 1.05.01.09.0616 EF2M6x16 Bolt M6X16 2
3 1.20.18.01.02000 k%4 Starter Reduction Gear Shaft 1
4 1.20.18.01.03000 ity 5%t Starter Reduction Gear 1
5 1 1.20.09.01.01010 2~ |55 Wooddruff Key 1
6 1.20.19.08.01020 bk 5 & 2o 40 1} Overunning Clutch ASSY 1
7 1 1.20.19.01.01040 &% 4% Needle Bearing 1
8 1.20.19.03.01030 MZhi5%Eb2H A Driven bearing ASSY 1
9 | 1.20.19.01.03000 # Washer 1
10 1.20.19.01.02000 4 E42RESM22x1 /4 Lock Nuts M22 1
11 1.20.19.08.01000 iz EHL 554 7% Overunning Clutch 1

13T




FF H = b X & R KX HZM HE B4y
NO Code name Chinese Description Q'ty
1 157019000  Hi¥ = 4f 7 5842 V Belt 1
2 1.20.17.08.04000 #Ezhikike Starter Gear 1
3 1.20.21.01.01060 itk Weights 3
4 1.20.21.01.01050 Hazhi% Flange Plate 1
5 1.20.21.01.01040 5500k Weight Tube 6
6 1.20.21.01.01030 #5 EEhitH & Right Driving Gear ASSY 1
7 1.20.21.08.01020 #}%& Bushing 1
8 1.20.21.01.01010 ZKZ {7 4% g H-4 Bladed Disc 1
9  1.05.05.04.1200 #APE[12.3x29%2.5 Washer 12.3X29X2.5 1
10 1.05.04.10.1213 #EEEM12x1.25 H=10 Nut MI12X1.25 H=10 1
11 152160000 M ZEh 7 5 56 m K Driven gear ASSY 1
25  1.05.05.04.1200 HJE 12.3x29%25 Washer 12.3X29X2.5 1
26 1.05.04.10.1212 #ZKFM12x1.25 H=8 Nut M12X1.25 H=8 1
27 1.20.21.08.01000 3556 MR, Driving Belt ASSY 1

F 14




HARRAILARTE . LSRR

1.20.16.01.01011

&AM CHIR8Z)

Stator (DC 8 pole)

1.20.16.01.01012

T4 (HiR1120

Stator (DC 11 pole)

1.20.16.01.01001

WAL CE8Z:)

Magneto (DC 8 pole)

F H = &R KX ZM H=E B4y
NO Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 HZ#M6x18 Bolt M6X18 4
2 1.20.24.01.06000 K H4H & Fan Assy 1
3 1.05.04.10.1213 #EEEM12x1.25 H=10 Nut M12X1.25 H=10 1
4  1.05.05.04.1201 “F#H12-14HV Washer 12-14 HV 1
5 1.20.16.01.01020 &%z Flywheel(Rotor) 1
6 1.05.01.09.0620 HZFEM6%20 Bolt M6X20 2
7 1.05.01.08.0512 75 flEFMS5x12 Hex Bolt M5X12 2
8 1.20.14.01.03000 WLiHZEAH & Oil Pump Assy 1
9  1.05.01.09.0625 HZFEM6%25 Bolt M6X25 2
10 1.20.14.01.01000 %2546 Oil pump sprocket 1
11 1.05.04.02.0600 HZEFM6 Nut M6 1
12 1.20.14.01.04000 JHZE4%E 5% Oil pump Chain 1
13 1.20.14.01.02000 #4631 25 Sprocket side Cover 1
14 1.05.01.09.0612 ZFM6x12 Bolt M6X12 2
15 1
15 1
16 1
16 1

1.20.16.01.01002

MERHLE G CEARL1ZR)

Magneto (DC 11 pole)

IS




BB ZHH A2 R

Fr = F X &R ER R = BN
NO| Code name Chinese Description Q'ty
1 1.20.17.01.01010 W& (1) Bushing 1
2 5 Pin 1
3 1.20.17.01.01050 o zhdzH & Starter Shaft 1
4 1.20.17.01.01020 1% Spring 1
5 1.20.17.01.01030 % f- Washer 1
6 1.20.17.01.01040 #4 (TD Bushing 1
7 1.20.17.01.02000 #ozh3 % & Spring Lock 1
8  1.05.01.09.0614 #2Mex14 Bolt M6X 14 1
9 1.20.17.01.03030 5#p i Starter Idle Shaft 1
10 1.05.08.02.0308 [FFEH5A3%8 Pin A3X8 1
11 1.20.17.01.03020 Jf% Spring 1
12 1.20.17.01.03050 ¥ % Fork Spring 1
13 1.20.17.01.03040 ifg# 44 - Washer 1
14 1.20.17.01.03010 42} % Starter Idle gear 1
15 1.20.17.01.03000 5420 Starter Idel Gear Assy 1
16 1.20.17.01.01000 2z i Starter Shaft Assy 1

16




SR E 5B

F = B XX FA R R X F R H= B
NO| Code name Chinese Description Q'ty
1 1.20.24.03.03000 X\ 5 2 Fan Cover 1
2 1.20.24.01.03020 #I1E= Plug Cap 1
3 1.20.24.01.04000 H 452k Wire Clip 1
4 | 1.05.01.09.0625 #2iM6x25 Bolt M6X25 3
5 1.20.24.01.03010 A4 54 Cooling Pipe 1
6 1.05.02.15.4816 HIUE4TST4.8x16-F-H  Self-drilling screw 5
7 1.20.24.06.01020 - 5 x| B 41 4 Air outlet Shroud Cup) 1
8 1.20.24.01.01040 &% 2k Cable Clip 1
9 1.20.24.01.01030 #f% Rubber Cap 1
10 1.20.24.01.01010 | 254} 55 #4 Rubber Seal (up) 1
11 1.20.24.01.02020 F 2=} iz 34 Rubber Seal (lower) 1
12 1 1.20.24.06.02000 N S X EHE Air outlet Shroud (lower) 1
13 1.20.24.01.05000 33755 5 Ovcerflow pipe Clip 1

BI17TH




Z 23, }BIZ2E4E Frame and Accessories

F H = B # R ER R W= BN
NO| Code name Chinese Description Q'ty $

1 02011021 SLER RSO HR Headlight Fairing Stay 1

2 12030046 32022 [ 4V Tl & Bearing 320-22 1

3 0201-200SST  ZE2Z% Frame 1

A 02050039 HEZH &R A Right Footrest (Front) 1

4 R ZE B R Brake Pedal 1

5 Fiel JiH Footrest 1

6 02011143 AAER ST IR Seat Frame 1

7 07020061 AL B S Spring for Side stand 1

8 02010424 P CA250 Side Stand CA250 1

9 GRS Right Footrest (Front) 1

B 02050038  HEfHIZH A EI A Front Foot Peg (L.) 1

10 IR Left Footrest (Front) 1

11 R ZE s i e Brake Pedal Spring 1

12 02050040 HE A5 5 i Rear Foot Peg (L.) 1

13 12030047 32023 [RIA4HE 1l & Bearing 320-23 1

14 02050041  fAMIALIEL Right Foot Peg(R.) |

¥BmALZ, BIREZRS Front Fork

IS




F H = h XX #& R EREE W= BN
NO Code name Chinese Description Q'ty
1 02030203 IR Upper Coonection Plate 1
2 02030204 B Lower Connection Plate 1
3 02030202  FHEE[EE A Handle Bar lock (right) 1
4 02030200  FHE Handle Bar 2
5 10010077  HAEAATFX Right Switch Assy (Right) 1
6 10020056 WIIEE Throttle Handle Grip 1
7 02030201 PO e A2 Handle Bar Lock (Left) 1
8 10010076  AHAETIFR Left Switch Assy 1
9 10020055  AitiE Left Handle Grip 1
1(1) 07010100  FikE 2 Front Shock }
12 09050002 (|, Bt REH Round Reflector (Orange) 2
13 02011025 TR S 284 Front Fender Bracket (Right) 1
14 02011024 AR MRS ER A Front Fender Bracket (Leftt) 1
15 02030205  JymIfE Handlebar Riser 1

SHAZE Muffler

19




F H = h XX #& R EREE HE BN
NO Code name Chinese Description Q'ty
1 BEFEMSx 1. 25x25 Hex Flange Bolt M8x1.25x25 2
2 190408 i Muffler Clamp 2
3 190406 R Silica Washer Sheet 2
4 01050045  yHA#ZFEAE (T4 Muffler 1
5 190407 Bk 5 RS R gi Ik Muffler Gasket 1
6 B2 442816 Hex Flange Bolt M8X16 3
7 01050051  JHA#SATE Exhaust Pipe 1
8 01990024  fiHaEk Asbestos Pad 1
9 i JEMEE 6%32 HEX Cap Nut 6X32 9

MFE. FAE Fuel Tank, Rear Shock

o0




7 6

| L=

F H = P # R ER R W= BN
NO| Code name Chinese Description Q'ty
1 01990041 TRV EEE Secondary Air Injection Device 1
2 02011028  eriAty Body Mesh (right) 1
3 02011029 FELJfRL 7 1A Fixture Plate for Battery Cover 2
4 05030036 THAE Fuel Tank 1
5 06020013  JMAEZMH (f54f%E)  Fuel Tank Plate 4
7 02011027  HEMiM A Body Mesh (Left) 1
8 07010112 S = Rear Shock Absorber 1

wE Tires
P

521 7




Fr #t = XX # R ER &R e BH
NO Code name Chinese Description Q'ty

1 06010014 ¥ H5130/60-13 Tire 130/60-13 2

2 02040024 B Front Rim 1

3 12030050 K Bearing 2

4 190015 el Valve Stem 2

5 02040128 JEe 8 Rear Rim 1

6 10040015  ifids CGif24ede) Speed Hub 1

7 10040055 T AL S Speed Sensor 1

VN

HiBER] Front Disc Brake System

F2 W




F H = b X &R X X &R = B
NO Code name Chinese Description Q'ty
A 04010067 HIAGE R S Front Disc Brake ASSY 1
1 S-S+ AEIE4ETMAX. 7X10 Phillips Screw M4X.7X10 1
2 190191 AR _F 2R Upper Pump 1
3 S, M5X. 8X23 HEX Shoulder Bolt M5X.8X23 1
4 A, BRI ZE Front Brake Lever 1
5 7N FiERE M5X. 8 HEX Nut M5X.8 1
6 PEAEM10X1. 25X22 Bolt M10X1.25X22 1
7 # Washer 1
8 JEAR Master Cylinder Clamp 1
9 7N FHVE S IEH, M6X1. 0X20 Hex Flange Bolt M6X1.0X20 1
10 SESL - AT MAX. 7X7  Screw M4X.7X7 1
11 190043 77 OB BERITFxR (F)  Microswitch 1
12 il B L L& Microswitch Cable 1
13 190411 BB & Front Brake Hose 1
14 N FHE L B2, M6X 1. 0X12 Hex Flange Bolt M6X1.0X12 1
15 12990030 Tl ) i 2 ke Brake Hose Retainer 3
16 190192 BRI N G4 Front Caliper Bracket 1
17 AR Caliper Bracket 1
18 N FHE L B2 M8X 1. 25X25 Hex Flange Bolt M8X1.25X25 1
19 190041 IR ZE F Front Brake Pad 1
20 B2, M8X1. 25X25 Shoulder Bolt M8X1.25X25 1
21 04020037 AR Front Brake Disc 1

JEHER) Rear Disc Brake




F H = Bt X F& R L H IR HE BN
NO Code name Chinese Description Q'ty
A 04010073  JERSEA Bk Rear Disc Brake ASSY 1
1 190423 G G4 Rear Brake Pump(With Bracket) 1
2 190422 Jo AR R Rear Master Cylinder 1
3 190424 J7 T AR TH AR Oil Pump 1
4 190421 T e Oil Pipe 1
5 190420 JG I shh s Rear Brake Hose 1
6 04020006 AL (JE)D Rear Brake Disc 1
7 10010035 R ZFFK Brake Switch 1
8 07020007 RN EFF oy & Brake Switch Tension Spring 1

F. B4, $i Instrument, Cable

F24 W




5

Fr #t = XX # R ER &R e B
NO Code name Chinese Description Q'ty

1 08020206  JHI1%k Throttle Cable 1

2 10050063 NES Speedmeter 1

3 02011026 ez Speedmeter Bracket 1

4 10080039 £ Switch Lock 1

5 08010078 4 2% Wire Harness 1

fTE Lights
4




F H = P X E R &R W=
NO Code name Chinese Description Q'ty
1 09020110 Ry EMAT Front Turn light (Left) 1
2 09020111  HiAZ FE 4T Front Turn light (Right) 1
3 09010051 KUK Head Light (Left) 1
4 09010052  KATAH Head Light (Right) 1
5 09020112  JaAEFmIT Rear Turn Light (Left) 1
6 09020113  Jef¥emT Rear Turn Light (Right) 1
7 09030050  JE AT Tail Light 1
8 09030052 JER REAT Licence Plate Light 1
9 00608015  12V5WT Y Bulb 12V5W 1

10 09010056  12V35/35W4T Bulb 12V 35/35W 2

ZBZM1 Body Covering 1

D  — e

26 1




F H = B XX &R EREE = BN
NO Code name Chinese Description Q'ty
1 03030592 JMAEL IR 22 Fuel Tank Guard (Left) 1
2 03030593  JhAEILMIAR A Fuel Tank Guard (Right) 1
3 03030590  filR A Body Guard (Left) 1
4 03030591 A Body Guard (Right) 1
5 03030594  JEVEMR Rear Fender 1
6 03030600 JEE g Red Decorating for Headlight fairir |
7 03030597  FMEL Bottom Mesh Guard (Left) 1
8 03030598  RMEEA Bottom Mesh Guard (Right) 1
9 03030595  ERIEA Up Mesh Guard (Left) 1
10 03030596  EMEFH Up Mesh Guard (Right) 1
11 03010389 BT 5% Tail Light Cover 1
12 03030599 X BT Windshield 1
13 03030589 H It Battery Tank 1
14 03030493 FHL Yt & 5 Battery Tank Cover 1
15 02011014 Ja e i [H 52 Al Rear Wheel Fender Plate 1
16 09050001 A (J7-40) Square Reflector (Red) 1
17 03030422 G300/ = G300 Net Cover 1
18 03030311 TE& Tools Box 1

Z =12 Body Covering 2




5 B X #H AR KX B e

r%,‘

NO Code name Chinese Description Qty| ¥
1 03010379 k& Headlight Fairing 1
2 03010375  HiYek Front Fender 1
3 03010380  JhAA5E EiK Fuel Tank Cover 1
4 03010382 AR EEHTHE Front Fuel Tank Cover 1
5 03010376  Ja /& THKA Up Tail Body 1
6 03010387  Ja R L1kB Bottom Tail Body 1
7 03010388 HifJE T 1AB Bottom Seat Fairing 1
8 03010381  HifJHE EAKA Up Seat Fairing 1
9 03010383 Sk BRI MR A Headlight Side Fairing (Left) 1
10 03010384  SkEEAEMR A Headlight Side Fairing (Right) = 1
11 03010385 IR A Body Fairing (Left) 1
12 03010386 R A Body Fairing (Right) 1
13 03010377  RfAR 2= Bottom Fairing (Left) 1
14 03010378 Rt A Bottom Fairing (Right) 1

A [FYR$E Seat, Mirror

F=Y

7

T

Er

| —

(




F = B XX #A R R X & R H= BN
NO| Code name Chinese Description Q'ty
1 05010050  AB#EJ5E Passenger Seat 1
2 05010049  ABELHT Driver Seat 1
3 06990001  —ZiLIEA Secondary Fuel Filter 1
4 12010010  ZZ-R16 Iron Clamp 2
5 10060001  VHIAHIFK Pet Cock 1
6 09060021 A% Rear View Mirror 1
7 06030001  HLAXE 4T Gas Pipe 4*7 45cm
8 06030002  V<IMIE4.5/8.5 Fuel Pipe 4.5/8.5 65cm
9 12010007 % JE8. 5 Fuel Pipe Clamp 8.5 8
10 06020045 | #FIE T3 JEA5 i Pl Rubber Ring 1
11 06020018 T FEkK Rubber Fastener 3
12 06020015 EHE %38 Rubber Plug 38 2
13 07020003 MBI Tubing Protective Spring 1
14 06020102  #RJRZEET 25 Rubber Plugp25 1

25, H#i Electric Commponents




F = B XX #A R R X & R = BN
NO|[ Code name Chinese Description Q'ty
1 LY Battery Bolts 1
2 10990001 oy sy rx7a-BS Battery (YTX7A-BS) 1
3 01020018  Himds Regulator 1
4 01020011  [ADGER Flasher (Turn signal relay) 1
5 10070001 MWL Horn 1
6 01020021  4kML#R Relay 1
7 01020022  miEA Ingition Coli 1
8 01020016  RiKAF CDI 1
9 06990062 BT Battery Fastener Pad 1

FEZETH Tools Kit

CER

30 7




LAV

i

F H = F XX E R ER R =
NO Code name Chinese Description Q'ty

A bEZE TR Tools 1

| 16010005  12-147F A4 T Open Spanner(12-14) |

2 16010004 S-10 O F Open Spanner(8-10) 1

3 16010006 XL R 22 T] Dual-Purpose Screwdriver 1

4 16010007  KAEZEEHS=16 Spark Plug Box Spanner(S=16) 1

5 16010002 6mm A 7~ I T Socket Head Screw Wrench(6mm) 1

6 16010001 Smm N 75 F K TF Socket Head Screw Wrench(5mm) 1

7 16010116 Amm N 7S F T Socket Head Screw Wrench(4mm) 1

F3 W




